

Dixon Group Europe Ltd
Dixon House
350 Leach Place
Walton Summit Centre
Bamber Bridge
Preston
PR5 8AS

Tel: +44 (0)1772 323529
Fax: +44 (0)1772 314664
www.dixoneurope.co.uk



The Right Connection™

Dixon Group Europe Ltd. PRESSURE TEST CERTIFICATE

Customer	4HUB01	Address	Huber S.A Spirou Patsi 67 118 55 - Votanikos Athens Greece
----------	--------	---------	--

Certificate No	798645	Customer PO	H.2023/19
----------------	--------	-------------	-----------

All components listed below have successfully passed test inspection with no sign of leakage or coupling movement under procedure HYDRO.0002

PART NO:
ADFLEX1-316

DESCRIPTION:
1in ADFLEX CORRUGATED METAL HOSE ASS.
1in NB ADFLEX HOSE - 316 SS CORE X 304 SS SINGLE BRAID X 1000mm O/ALL LENGTH
FITTED WITH 1in SS (TRI) CLAMP FERRULES (OD 50.4mm) AT EACH END.
** ID OF THE CLAMP FERRULES WILL BE 22.1mm **

PRESSURE TEST CERTIFICATE SUPPLIED TO 10 BAR

No. Pieces	4
Test Media	Water
Test Duration (min)	1
Test Pressure (bar)	10.00

The Right Connection®

By: S.Woodford

Sign:
Engineering & Quality Manager

Date: 13 November 2019



We hereby declare that in the product supplied as listed above have been inspected in accordance with the terms and conditions of the contracted Purchase Order and unless noted above, conform in all aspects to the specification relevant thereto.

Dixon Group Europe Ltd
Dixon House
350 Leach Place
Walton Summit Centre
Bamber Bridge
Preston
PR5 8AS

Tel: +44 (0)1772 323529
Fax: +44 (0)1772 314664
www.dixoneurope.co.uk



The Right Connection™

Dixon Group Europe Ltd. PRESSURE TEST CERTIFICATE

Customer	4HUB01	Address	Huber S.A Spirou Patsi 67 118 55 - Votanikos Athens Greece
----------	--------	---------	--

Certificate No	798645	Customer PO	H.2023/19
----------------	--------	-------------	-----------

All components listed below have successfully passed test inspection with no sign of leakage or coupling movement under procedure HYDRO.0002

PART NO:
ADFLEX1-316

DESCRIPTION:
1in ADFLEX CORRUGATED METAL HOSE ASS.
1in NB ADFLEX HOSE - 316 SS CORE X 304 SS SINGLE BRAID X 1500mm O/ALL LENGTH
FITTED WITH 1in SS (TRI) CLAMP FERRULES (OD 50.4mm) AT EACH END.
** ID OF THE CLAMP FERRULES WILL BE 22.1mm **

PRESSURE TEST CERTIFICATE SUPPLIED TO 10 BAR

No. Pieces	4
Test Media	Water
Test Duration (min)	1
Test Pressure (bar)	10.00

The Right Connection®

By: S.Woodford

Sign: 
Engineering & Quality Manager

Date: 13 November 2019



Q09970



0038



We hereby declare that in the product supplied as listed above have been inspected in accordance with the terms and conditions of the contracted Purchase Order and unless noted above, conform in all aspects to the specification relevant thereto.

Dixon Group Europe Ltd
Dixon House
350 Leach Place
Walton Summit Centre
Bamber Bridge
Preston
PR5 8AS

Tel: +44 (0)1772 323529
Fax: +44 (0)1772 314664
www.dixoneurope.co.uk



The Right Connection™

Dixon Group Europe Ltd. PRESSURE TEST CERTIFICATE

Customer	4HUB01	Address	Huber S.A Spirou Patsi 67 118 55 - Votanikos Athens Greece
----------	--------	---------	--

Certificate No	798645	Customer PO	H.2023/19
----------------	--------	-------------	-----------

All components listed below have successfully passed test inspection with no sign of leakage or coupling movement under procedure HYDRO.0002

PART NO:
ADFLEX1-316

DESCRIPTION:
1in ADFLEX CORRUGATED METAL HOSE ASS.
1in NB ADFLEX HOSE - 316 SS CORE X 304 SS SINGLE BRAID X 2000mm O/ALL LENGTH
FITTED WITH 1in SS (TRI) CLAMP FERRULES (OD 50.4mm) AT EACH END.
** ID OF THE CLAMP FERRULES WILL BE 22.1mm **

PRESSURE TEST CERTIFICATE SUPPLIED TO 10 BAR

No. Pieces	4
Test Media	Water
Test Duration (min)	1
Test Pressure (bar)	10.00

The Right Connection®

By: S.Woodford

Sign: 
Engineering & Quality Manager

Date: 13 November 2019



Q09970



0038



We hereby declare that in the product supplied as listed above have been inspected in accordance with the terms and conditions of the contracted Purchase Order and unless noted above, conform in all aspects to the specification relevant thereto.

Dixon Group Europe Ltd
Dixon House
350 Leach Place
Walton Summit Centre
Bamber Bridge
Preston
PR5 8AS

Tel: +44 (0)1772 323529
Fax: +44 (0)1772 314664
www.dixoneurope.co.uk



The Right Connection™

Dixon Group Europe Ltd. PRESSURE TEST CERTIFICATE

Customer	4HUB01	Address	Huber S.A Spirou Patsi 67 118 55 - Votanikos Athens Greece
----------	--------	---------	--

Certificate No	798645	Customer PO	H.2023/19
----------------	--------	-------------	-----------

All components listed below have successfully passed test inspection with no sign of leakage or coupling movement under procedure HYDRO.0002

PART NO:
ADFLEX1-316

DESCRIPTION:
1in ADFLEX CORRUGATED METAL HOSE ASS.
1in NB ADFLEX HOSE - 316 SS CORE X 304 SS SINGLE BRAID X 3000mm O/ALL LENGTH
FITTED WITH 1in SS (TRI) CLAMP FERRULES (OD 50.4mm) AT EACH END.
** ID OF THE CLAMP FERRULES WILL BE 22.1mm **

PRESSURE TEST CERTIFICATE SUPPLIED TO 10 BAR

No. Pieces	4
Test Media	Water
Test Duration (min)	1
Test Pressure (bar)	10.00

The Right Connection®

By: S.Woodford

Sign:
Engineering & Quality Manager

Date: 13 November 2019



Q09970

0038

We hereby declare that in the product supplied as listed above have been inspected in accordance with the terms and conditions of the contracted Purchase Order and unless noted above, conform in all aspects to the specification relevant thereto.